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1. VERIFICATION OF CONFORMITY
Applicant CC&C Technologies, Inc.
Address 8F,No0.150,Jian Yi Rd, Zhonghe District, New Taipei City, 235, Taiwan
Manufacturer Kunshan CC&C Technologies, Co., Ltd
Address No.9 bu_ilding,3rd Main Street, Kunshan Free Trade Zone, Jiangsu Province,
P.R. China
Product Designation aclx1+BT module
Brand Name CC&C
Test Model CM-8821CU
Date of test Jun. 29, 2018 to Jul. 10, 2018
Deviation None
Condition of Test Sample |Normal
Test Result Pass
Report Template AGCRT-US-BGN/RF

We hereby certify that:

The above equipment was tested by Attestation of Global Compliance (Shenzhen) Co., Ltd. The test data,
data evaluation, test procedures, and equipment configurations shown in this report were made in accordance
with the procedures given in ANSI C63.10 (2013) and the energy emitted by the sample EUT tested as
described in this report is in compliance with requirement of FCC Part 15 Rules requirement.

Tested By M M

Max Zhang(Zhang Yi) Jul. 10, 2018
Reviewed By _BM_ XNe
Bart Xie(Xie Xiaobin) Jul. 10. 2018

Approved By \"‘Mﬂ%

Forrest Lei(Lei Yonggang)
Authorized Officer

Jul. 10, 2018
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2. GENERAL INFORMATION

2.1. PRODUCT DESCRIPTION

The EUT is designed as “ac1x1+BT module”. It is designed by way of utilizing the OFDM technology to
achieve the system operation.

A major technical description of EUT is described as following

Operation Frequency 5150 MHz~5250MHz;5725 MHz~5850MHz
IEEE 802.11a20:17.54dBm; IEEE 802.11n(20):16.74dBm;
Output Power IEEE802.11 ac(20):15.88dBm; IEEE802.11n(40):14.56dBm
IEEE802.11ac(40):14.23dBm EEE802.11ac(80):10.99dBm
Modulation BPSK, QPSK, 16QAM, 64QAM, 128QAM, 256QAM,OFDM
9 for 20MHZ bandwidth system
Number of channels 4 for 40MHZ bandwidth system
2 for 80MHZ bandwidth system
Hardware Version 0B
Software Version v2.0
Antenna Designation Internal antenna
Number of transmit chain 1
Antenna Gain 6.78dBi
Power Supply AC3.3V

2.2. TABLE OF CARRIER FREQUENCYS

Frequency Band ?\:l:(:;:rl Frequency Frequency Band (lfl:?:k;]:rl Frequency
36 5180 MHz 149 5745 MHz

38 5190 MHz 151 5755 MHz

40 5200 MHz 153 5765 MHz

5150 GHz~ 42 5210 MHz 5725 GHz~ 155 5775MHz
5250GHz 44 5220 MHz 5850GHz 157 5785 MHz

46 5230 MHz 159 5795 MHz

48 5240 MHz 161 5805 MHz

165 5825MHz

Note: For 20MHZ bandwidth system use Channel 36,40,44,48,149,153,157,161,165; For 40MHZ bandwidth
system use Channel 38,46,151,159; For 80MHZ bandwidth system use Channel 42,155

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China
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2.3. RELATED SUBMITTAL(S) / GRANT (S)

This submittal(s) (test report) is intended for FCC ID: PANCM8821CU filing to comply with the FCC Part 15
requirements.

2.4. TEST METHODOLOGY

Both conducted and radiated testing was performed according to the procedures in ANSI C63.10 (2013).
Radiated testing was performed at an antenna to EUT distance 3 meters.

Others testing (listed at item 5.3) was performed according to the procedures in FCC Part 15.407 rules KDB
789033 D02

2.5. SPECIAL ACCESSORIES
Refer to section 5.2.

2.6. EQUIPMENT MODIFICATIONS
Not available for this EUT intended for grant.

The results spby K ol ﬁ%@sﬁ‘eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by c§€ this dom{ \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp /lwww. agc% t.com.

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
==
EFHEN :
A\G Attestation of Global Compliance Report No.: AGC02802180601FE06

Page 8 of 99

3. MEASUREMENT UNCERTAINTY

The uncertainty is calculated using the methods suggested in the “Guide to the Expression of Uncertainty in
measurement” (GUM) published by CISPR and ANSI.

- Uncertainty of Conducted Emission, Uc = £3.2 dB

- Uncertainty of Radiated Emission below 1GHz, Uc = £3.9 dB

- Uncertainty of Radiated Emission above 1GHz, Uc = +4.8 dB

6o fﬁcsﬁ\

The results s HD eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by C§€ this dom{ \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp /lwww. agc% t.com.

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
ﬁ ~
A\G § ¥ ﬂ; *ﬁ ;m“ Report No.: AGC02802180601FEQ06

Attestation of Global Compliance
Page 9 of 99

4. DESCRIPTION OF TEST MODES

802.11a/n20/ac20 36,40,44,48,149,153,157,161,165 36,38,48,149, OFDM 6/6.5
157,165

802.11n40/ac40 38,46,151,159 38,46, 151,159 OFDM 13.5

802.11ac80 42,155 42,155 OFDM 13.5

Note:

1. The EUT has been set to operate continuously on tested channel individually, and the EUT is operating at
its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data recording
in the test report, if no other mode data.
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5. SYSTEM TEST CONFIGURATION
5.1 CONFIGURATION OF TESTED SYSTEM

EUT Support

5.2 EQUIPMENT USED IN TESTED SYSTEM

Item Equipment Model No. ID or Specification Remark
1 aclx1+BT module CM-8821CU PANCM8821CU EUT
2 PC HP Pavilion 15 N/A Support
3 PC adapter HP 4411SS G4 DC19V/4.74A Support

5.3. SUMMARY OF TEST RESULTS

FCC RULES DESCRIPTION OF TEST RESULT
§15.407 6dB Bandwidth Compliant
§15.407 Emission Bandwidth Compliant
§15.407 Maximum conducted output power Compliant
§15.407 Conducted Spurious Emission Compliant
§15.407 Maximum Conducted Output Power Density Compliant
§15.209 Radiated Emission Compliant
§15.407 Band Edges Compliant
8§15.207 Line Conduction Emission Compliant
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Inner Ring Road, Baoan District, Shenzhen 518012

Test Site Attestation of Global Compliance (Shenzhen) Co., Ltd
1-2F., Bldg.2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Location Bao’an District B112-B113, Bldg.12, Baoan Bldg Materials Center, No.1 of Xixiang

Registration Number

NVLAP LAB CODE 600153-0
Designation Number | CN5028
FCC Test Firm 682566

Description

Attestation of Global Compliance(Shenzhen) Co., Ltd is accredited by National

Voluntary Laboratory Accreditation program, NVLAP Code 600153-0

TEST EQUIPMENT OF CONDUCTED EMISSION TEST

Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESPI 101206 Jun.12,2018 | Jun.11, 2019
LISN R&S ESH2-Z5 100086 Aug.21, 2017 | Aug.20, 2018
TEST EQUIPMENT OF RADIATED EMISSION TEST
Equipment Manufacturer Model SIN Cal. Date Cal. Due
TEST RECEIVER R&S ESCI 10096 Jun.12, 2018 | Jun.11, 2019
EXA Signad Aglient N9O10A MY53470504 | Dec.08, 2017 | Dec.07, 2018
Analyzer
Power sensor Aglient U2021XA MY54110007 | Sep.21, 2017 Sep.20, 2018
Horn antenna SCHWARZBECK BBHA 9170 #768 Sep.20, 2017 | Sep.19, 2018
preamplifier Chengyi EMC184045SE 980508 Sep.15, 2017 Sep.14, 2018
Active loop
antenna AH. SAS-562B cca&c Mar.01, 2018 | Feb.28, 2019
(9K-30MHz2)
Double-Ridged ETS LINDGREN 3117 00034609 | May.18,2017 | May.17, 2019
Waveguide Horn
Brgaduand SCHWARZBECK BBV 9718 9718-205 | Jun.12,2018 | Jun.11, 2019
Preamplifier
ANTENNA SCHWARZBECK VULB9168 D69250 Sep.28, 2017 | Sep.27, 2018
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7. MAXIMUM CONDUCTED OUTPUT POWER
7.1. MEASUREMENT PROCEDURE
For average power test:
1. Connect EUT RF output port to power sensor through an RF attenuator.
2. Connect the power sensor to the PC.
3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.

Note : The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

7.2. TEST SET-UP
AVERAGE POWER SETUP

EUT Power Sensor PC

The results spBWLH ﬁ%@sﬁ >3 eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

estr

O
is issued by é@ this dom( \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp /lwww. agc% t.com.

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




AG

®
ZEF K

Attestation of Global Compliance

7.3. LIMITS AND MEASUREMENT RESULT

Report No.: AGC02802180601FE06

Page 13 of 99

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Frequency

Average Power

Applicable Limits

(MH2) (dBm) (dBm) Pass or Fail
5180 12.24 17.22 Pass
5200 12.85 17.22 Pass
5240 12.11 17.22 Pass
5745 17.33 23.22 Pass
5785 17.15 23.22 Pass
5825 17.54 23.22 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11N20 MODULATION

Frtilc\}/ll:ie;r;cy Averezgg:;c))wer Applicz:kélri)l_imits Pass or Fail
5180 11.24 17.22 Pass
5200 11.32 17.22 Pass
5240 11.28 17.22 Pass
5745 15.87 23.22 Pass
5785 16.74 23.22 Pass
5825 16.52 23.22 Pass

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20 MODULATION

Fr(z:\q/ll:iezr;cy Averazggrﬁ:())wer Appllc(:télri)l_lmlts Pass or Fail
5180 10.87 17.22 Pass
5200 10.74 17.22 Pass
5240 11.21 17.22 Pass
5745 15.74 23.22 Pass
5785 15.88 23.22 Pass
5825 15.72 23.22 Pass

The results showoR @a@eﬁ‘ r
is issued by/A é@ this doc:L(
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LIMITS AND MEASUREMENT RESULT FOR 802.11N40 MODULATION

Frequency Average Power Applicable Limits .
Pass or Fall
(MH2) (dBm) (dBm) !
5190 10.04 17.22 Pass
5230 10.69 17.22 Pass
5755 14.35 23.22 Pass
5795 14.56 23.22 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC40 MODULATION
Frequency Average Power Applicable Limits .
Pass or Fail
(MHz) (dBm) (dBm)
5190 10.58 17.22 Pass
5230 10.41 17.22 Pass
5755 14.23 23.22 Pass
5795 14.16 23.22 Pass
LIMITS AND MEASUREMENT RESULT FOR 802.11AC80 MODULATION
Frequency Average Power Applicable Limits .
Pass or Fail
(MHz) (dBm) (dBm)
5210 10.03 17.22 Pass
5775 10.99 23.22 Pass
The results spBWLH ﬁ%mﬁ‘ eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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8. 6dB BANDWIDTH
8.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2. Set the EUT Work on operation frequency individually.
3. Set RBW = 100kHz.
4. Set the VBW =3*RBW. Detector = Peak. Trace mode = max hold.
5. Measure the maximum width of the emission that is 6 dB down from the peak of the emission.
Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

8.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

EE

RF Cable
EUT
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8.3. LIMITS AND MEASUREMENT RESULTS

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 15.97 PASS
>500KHZ 5785MHz 16.36 PASS
5825MHz 16.37 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 17.56 PASS
5785MHz 16.70 PASS
>500KHZ 5825MHz 15.95 PASS
5755MHz 35.12 PASS
5795MHz 35.47 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40/80 MODULATION

Applicable Limits
Applicable Limits
Test Data (MHz) Criteria
5745MHz 16.26 PASS
5785MHz 17.28 PASS
5825MHz 16.62 PASS
>500KHZ
5755MHz 35.65 PASS
5795MHz 35.17 PASS
5775MHz 72.76 PASS

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 18.4 dBm
16.477 MHz Freq Offset

Transmit Freq Error -13.724 kHz % of OBW Power Dk
x dB Bandwidth 15.97 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5785MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 18.3 dBm
16.456 MHz Freq Offset

Transmit Freq Error -14.932 kHz % of OBW Power Dk
x dB Bandwidth 16.36 MHz x dB

IMSG STATUS

| Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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TEST PLOT OF BANDWIDTH FOR 5825MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 17.9 dBm
16.444 MHz FreqOffset

Transmit Freq Error -22.147 kHz % of OBW Power Dk
x dB Bandwidth 16.37 MHz x dB

IMSG STATUS

802.11n20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 17.7 dBm
17.570 MHz Freq Offset

Transmit Freq Error -8.788 kHz % of OBW Power Dk
x dB Bandwidth 17.56 MHz x dB

IMSG STATUS

| Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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TEST PLOT OF BANDWIDTH FOR 5785MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
) Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 18.9 dBm
17.601 MHz Freq Offset

Transmit Freq Error -19.049 kHz % of OBW Power Dk
x dB Bandwidth 16.70 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5825MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 16.9 dBm
17.586 MHz Freq Offset

Transmit Freq Error -8.045 kHz % of OBW Power Dk
x dB Bandwidth 15.95 MHz x dB

IMSG STATUS
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Span 60.000 MHz Center Freq: 5.755000000 GHz Radio Std: None
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

60.000 MHz
Ref 20.00 dBm

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms|

Occupied Bandwidth Total Power 18.5 dBm
35.979 MHz

Transmit Freq Error -24.686 kHz % of OBW Power
x dB Bandwidth 35.12 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5795MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.795000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms|

Occupied Bandwidth Total Power 18.0 dBm
35.973 MHz Freq Offset

Transmit Freq Error -50.314 kHz % of OBW Power Dk
x dB Bandwidth 35.47 MHz x dB

IMSG STATUS
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5745MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.745000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 18.7 dBm
17.600 MHz Freq Offset

Transmit Freq Error -17.336 kHz % of OBW Power Dk
x dB Bandwidth 16.26 MHz x dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5785MHz

' Keysight Spectrum Analyzer - Occupied BW

, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radioc Device: BTS

Ref 20.00 dBm

Center Freq
5.785000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 18.0 dBm
17.558 MHz Freq Offset

Transmit Freq Error -16.794 kHz % of OBW Power Dk
x dB Bandwidth 17.28 MHz x dB
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TEST PLOT OF BANDWIDTH FOR 5825MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.825000000 GHz

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|

Occupied Bandwidth Total Power 17.3 dBm
17.564 MHz Freq Offset

Transmit Freq Error -13.576 kHz % of OBW Power Dk
x dB Bandwidth 16.62 MHz x dB

IMSG STATUS

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5755MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.765000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms|

Occupied Bandwidth Total Power 18.4 dBm
36.027 MHz Freq Offset

Transmit Freq Error -46.383 kHz % of OBW Power Dk
x dB Bandwidth 35.65 MHz x dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR 5795MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.795000000 GHz

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms|

Occupied Bandwidth Total Power 17.4 dBm
35.969 MHz Freq Offset

Transmit Freq Error -56.652 kHz % of OBW Power Dk
x dB Bandwidth 35.17 MHz x dB

IMSG STATUS

802.11ac80 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5775MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
6.775000000 GHz

Span 120 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 14.87 ms|

Occupied Bandwidth Total Power 18.7 dBm
75.288 MHz Freq Offset

Transmit Freq Error -104.14 kHz % of OBW Power Dk
x dB Bandwidth 72.76 MHz x dB

IMSG STATUS
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9. EMISSION BANDWIDTH
9.1. MEASUREMENT PROCEDURE

a) Set RBW = approximately 1% of the emission bandwidth.

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed until
the RBW/EBW ratio is approximately 1%.

The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW = 3 - RBW
5. Peak detection and max hold mode (until the trace stabilizes) shall be used.
6. Use the 99 % power bandwidth function of the instrument
Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

9.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

Spectrum Analyzer

e

RF Cable
EUT
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9.3. LIMITS AND MEASUREMENT RESULTS

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION

Test Channel -26dBc EBW (MHz) 99% OBW (MHz) Criteria
5180MHz 20.24 16.511 PASS
5200MHz 20.56 16.530 PASS
5240MHz 20.26 16.519 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Test Channel -26dBc EBW (MH2z) 99% OBW (MH2z) Criteria
5180MHz 20.11 17.629 PASS
5200MHz 20.77 17.617 PASS
5240MHz 20.40 17.609 PASS
5190MHz 39.80 35.936 PASS
5230MHz 39.93 35.900 PASS

LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40/80 MODULATION

Test Channel -26dBc EBW (MHz) 99% OBW (MHz) Criteria
5180MHz 20.95 17.598 PASS
5200MHz 20.62 17.633 PASS
5240MHz 20.99 17.616 PASS
5190MHz 39.70 35.925 PASS
5230MHz 39.36 35.936 PASS
5210MHz 77.78 74.913 PASS

A 26-dB bandwidth that straddles into U-NII 2A band but its 99% occupied power bandwidth does not. If DFS
is required, the device must be able to detect radar signal within its 99% occupied power bandwidth. For this

rare case, DFS requirement does not apply.
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802.11a20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

' Keysight Spectrum Analyzer - Swept SA =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.180000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 13.6 dBm
16.511 MHz Freq Offset

Transmit Freq Error -28.042 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.24 MHz x dB -26.00 dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5200MHz

' Keysight Spectrum Analyzer - Swept SA =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.200000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 12.9 dBm
16.530 MHz Freq Offset

Transmit Freq Error -2.440 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.56 MHz x dB -26.00 dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR 5240MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.240000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 13.5 dBm
16.519 MHz Freq Offset

Transmit Freq Error -14.261 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.26 MHz x dB -26.00 dB

IMSG STATUS

802.11n20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.180000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 12.0 dBm
17.629 MHz Freq Offset

Transmit Freq Error 1.327 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.11 MHz x dB -26.00 dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR 5200MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
) Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.200000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 12.4 dBm
17.617 MHz Freq Offset

Transmit Freq Error 10.953 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.77 MHz x dB -26.00 dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5240MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
5.240000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 12.7 dBm
17.609 MHz Freq Offset

Transmit Freq Error 9.009 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.40 MHz x dB -26.00 dB

IMSG STATUS
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802.11n40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5190MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Span 60.000 MHz Center Freq: 5.190000000 GHz Radio Std: None
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

60.000 MHz
Ref 10.00 dBm

Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.867 ms|

Occupied Bandwidth Total Power 12.7 dBm
35.936 MHz

Transmit Freq Error 1.511 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.80 MHz x dB -26.00 dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5230MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.230000000 GHz

Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.867 ms|

Occupied Bandwidth Total Power 13.4 dBm
35.900 MHz Freq Offset

Transmit Freq Error 17.065 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 39.93 MHz x dB -26.00 dB

IMSG STATUS
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802.11ac20 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5180MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.180000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 10.0 dBm
17.598 MHz Freq Offset

Transmit Freq Error -7.351 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.95 MHz x dB -26.00 dB

IMSG STATUS

TEST PLOT OF BANDWIDTH FOR 5200MHz

' Keysight Spectrum Analyzer - Occupied BW

, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radioc Device: BTS

Ref 10.00 dBm

Center Freq
5.200000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 9.86 dBm
17.633 MHz Freq Offset

Transmit Freq Error -2.996 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.62 MHz x dB -26.00 dB
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TEST PLOT OF BANDWIDTH FOR 5240MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.240000000 GHz

#Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power 10.5 dBm
17.616 MHz Freq Offset

Transmit Freq Error -2.318 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 20.99 MHz x dB -26.00 dB

IMSG STATUS

802.11ac40 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5190MHz

' Keysight Spectrum Analyzer - Occupied BW =) ]
, C [ SENSE:INT] | ALIGN AUTO |
Center Freq 5.190000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 10.00 dBm

Center Freq
5.190000000 GHz

Span 60 MHz
#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.867 ms|

Occupied Bandwidth Total Power 9.92 dBm
35.925 MHz Freq Offset

Transmit Freq Error -2.961 kHz % of OBW Power  99.00 % Dk
x dB Bandwidth 39.70 MHz x dB -26.00 dB

IMSG STATUS
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TEST PLOT OF BANDWIDTH FOR 5230MHz

' Keysight Spectrum Analyzer - Occupied BW

[-o-[ ]

[ SENSE:INT] |

ALIGN AUTO |

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz
. Trig: FreeRun

AFGain:low | #Atten: 40 dB

Ref 10.00 dBm

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power

35.936 MHz
5.127 kHz
39.36 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Center Freq
5.230000000 GHz

Span 60 MHz
Sweep 1.867 ms|

10.3 dBm

Freq Offset

99.00 % bz

-26.00 dB

IMSG

STATUS

802.11ac80 TEST RESULT
TEST PLOT OF BANDWIDTH FOR 5210MHz

' Keysight Spectrum Analyzer - Occupied BW

[-o-[ ]

[ SENSE:INT] |

ALIGN AUTO |

Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz
. Trig: FreeRun

AFGain:low | #Atten: 40 dB

Ref 10.00 dBm

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power

74.913 MHz
36.327 kHz
77.78 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Center Freq
5.210000000 GHz

Span 120 MHz
Sweep 3.733 ms|

9.96 dBm

Freq Offset

99.00 % bz

-26.00 dB

STATUS
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10. MAXIMUM CONDUCTED OUTPUT PEAK POWER SPECTRAL DENSITY
10.1 MEASUREMENT PROCEDURE
Refer to KDB 789033 section F

10.2 TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)
Refer To Section 8.2.

10.3 MEASUREMENT EQUIPMENT USED
Refer To Section 6.

10.4 LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT FOR 802.11A20 MODULATION
Frequency Power density Applicable Limits .
Pass or Fail
(MH2) (dBm/MHz) (dBm/MH?z) ssorral
5180 4.101 4.22 Pass
5200 4.140 4.22 Pass
5240 4.127 4.22 Pass
Frequency Power density Applicable Limits .
Pass or Fail
(MHz) (dBm/500kHz) (dBm/500kHz)
5745 6.135 23.22 Pass
5785 5.614 23.22 Pass
5825 5.401 23.22 Pass
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LIMITS AND MEASUREMENT RESULT FOR 802.11N20/40 MODULATION

Ty | ety e | Psorra
5180 3.808 4.22 Pass
5200 3.887 4.22 Pass
5240 3.677 4.22 Pass
5190 1.761 4.22 Pass
5230 2.075 4.22 Pass

| asmisoah e | Pessorea
5745 5.187 23.22 Pass
5785 4.791 23.22 Pass
5825 4.930 23.22 Pass
5755 3.626 23.22 Pass
5795 3.194 23.22 Pass

The results sh eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

r

O
is issued by é@ this dOCL( \t cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be
confirmed tﬁttp /lwww. agc% t.com.
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LIMITS AND MEASUREMENT RESULT FOR 802.11AC20/40/80 MODULATION
T | ey | Psorra
5180 3.219 4.22 Pass
5200 3.521 4.22 Pass
5240 3.484 4.22 Pass
5190 1.702 4.22 Pass
5230 2.015 4.22 Pass
5210 0.044 4.22 Pass
ol ooty | Fsorra
5745 5.913 23.22 Pass
5785 5.744 23.22 Pass
5825 5.665 23.22 Pass
5755 2.384 23.22 Pass
5795 2.584 23.22 Pass
5775 -0.179 23.22 Pass
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802.11a20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz

=R
Peak Search

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB

NextPeak
i
Next Pk Right

Next Pk Left

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz

o] &[]
SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB
Mkr1 5.203 54 GHz Nex| Feik
4.140 dBm — |
Next Pk Right
| Esme———
Next Pk Left

Span 30.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG STATUS

The results spBWLH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by (;C@ this doch/ 7
tﬁttp://www.agcfg
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz

' Keysight Spectrum Analyzer - Swept SA = =R
RF 500 AC SENSE:INT] ALIGN AUTO

Marker 1 5.245340000000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast ([, T1rig: FreeRun Avg|Hold:>100/100 i
——
IFGain:Low Atten: 40 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

' Keysight Spectrum Analyzer - Swept SA ==
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.749650000000 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by (;C@ this doch/ 7
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz
' Keysight Spectrum Analyzer - Swept SA B
RF 500 AC SENSE:INT] ALIGN AUTO Peak § h
Marker 1 5.778820000000 GHz i Avg Type: Log-Pwr »
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
||
Next PK Right
||
Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

' Keysight Spectrum Analyzer - Swept SA ==
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.831420000000 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by (;C@ this doch/ 7
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802.11n20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz

=R

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB

NextPeak
i
Next Pk Right
| B

Next Pk Left

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz #VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz

===
SENSE:INT] ALTIGN AUTO \

Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB

NextPeak
i
Next Pk Right
| B

Next Pk Left

Span 30.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

STATUS

The results sho /\FH ﬁﬁ@a;; S
is issued by (;C@ this doch/ 7
tﬁttp://www.agcfg
o
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz
' Keysight Spectrum Analyzer - Swept SA B
RF 50 Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.233730000000 GHz ] Avg Type: Log-Pwr A
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB
Mkr1 5.233 73 GHz b BrA
3.677 dBm —
Next PK Right
| s |
Next Pk Left

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

' Keysight Spectrum Analyzer - Swept SA ==
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.738880000000 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz

' Keysight Spectrum Analyzer - Swept SA B
RF 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.781670000000 GHz ] Avg Type: Log-Pwr X
PNO: Fast (4 Trig: Free Run Avg|Hold:>100/100 K
IFGain:Low Atten: 30 dB
Mkr1 5.781 67 GHZ NextPeak
4791 d B
Next PK Right
|
Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

' Keysight Spectrum Analyzer - Swept SA ==
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.818700000000 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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802.11n40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz

o] &[]
SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB
Mkr1 5.186 40 GHz Nex| Feik
1.761 dBm — |
Next Pk Right
| Esme———
Next Pk Left

Span 60.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz

=R
Peak Search

SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB

NextPeak
i
Next Pk Right
| B

Next Pk Left

Span 60.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG STATUS

The results spBWLH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by (;C@ this doch/ 7
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TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz
' Keysight Spectrum Analyzer - Swept SA B
RF ) AC SENSE:INT] ALIGN AUTO Peak § h
Marker 1 5.743120000000 GHz i Avg Type: Log-Pwr »
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
||
Next PK Right
||
Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

' Keysight Spectrum Analyzer - Swept SA ==
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.792240000000 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

The results sho /\FH ﬁﬁ@a;; streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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802.11ac20 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5180MHz

= Keysight Spectrum Analyzer - SweptSA

SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 5.177 15 GHz
EogBidw Ref 20.00 dBm 3.219 dBm

CenterFreq
5.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
5.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
O Hz

|
Scale Type

Log Lin

Span 30.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

TEST PLOT OF SPECTRAL DENSITY FOR 5200MHz

. Keysight Specirum Analyzer - SweptSA ==
| SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 5.205 16 GHz NextPeak
19 dBidiv Ref 20.00 dBm 3.521 dBm [F——
Next Pk Right
| Esme———
Next Pk Left

Span 30.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG STATUS
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TEST PLOT OF SPECTRAL DENSITY FOR 5240MHz

' Keysight Spectrum Analyzer - Swept SA B
RF 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.245970000000 GHz ] Avg Type: Log-Pwr X
PNO: Fast (4 Trig: Free Run Avg|Hold:>100/100 K
IFGain:Low Atten: 30 dB
Mkr1 5.245 97 GHZ NextPeak
3484 dBm
Next PK Right
|
Next Pk Left

#VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IMSG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5745MHz

' Keysight Spectrum Analyzer - Swept SA B
RF 50 Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.739240000000 GHz ] Avg Type: Log-Pwr X
PNO: Fast (4 Trig: Free Run Avg|Hold:>100/100 K
IFGain:Low Atten: 30 dB
Mkr1 5.739 24 GHZ QGRS
5.913 dBm —
Next PK Right
| s |
Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG STATUS
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TEST PLOT OF SPECTRAL DENSITY FOR 5785MHz
' Keysight Spectrum Analyzer - Swept SA B
RF 500 AC SENSE:INT] ALIGN AUTO Peak § h
Marker 1 5.779840000000 GHz i Avg Type: Log-Pwr »
PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
NextPeak
||
Next PK Right
||
Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5825MHz

' Keysight Spectrum Analyzer - Swept SA ==
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.830430000000 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS
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802.11ac40 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5190MHz

o Keysight Spartrum Ana\yzer SweptSA ==

SENSE:INT| ALIGN AUTO | T
Marker 1 5. 195340000000 GHz . Avg Type: Log-Pwr
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100

——

IFGain:Low Atten: 40 dB

NextPeak
10 dBidiv  Ref 30.00 dBm . ——
Log

Next Pk Right

Next Pk Left

Span 60.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5230MHz

s Keysight Spartrum Ana\yzer SweptSA

SENSE:INT| ALIGN AUTO |
Center Freq 5 230000000 GHz . Avg Type: Log-Pwr
PNO: Fast (5 1rig: FreeRun Avg|Hold:>100/100
——
IFGain:Low Atten: 40 dB

10 gBIdw Ref 30.00 dBm

CenterFreq
5.230000000 GHz

StartFreq
5.200000000 GHz

Stop Freq
5.260000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
O Hz

Span 60.00 MHz
#VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

The results sht \ﬁiﬁﬁ@aﬁ
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TEST PLOT OF SPECTRAL DENSITY FOR 5755MHz

' Keysight Spectrum Analyzer - Swept SA B
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.741020000000 GHz ) Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Peak Search

NextPeak
| |
Next Pk Right

Next Pk Left

-
I

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5795MHz

' Keysight Spectrum Analyzer - Swept SA B
RE 500 AC SENSE:INT] ALIGN AUTO
Marker 1 5.778560000000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
| |
Next PK Right
| s |

Next Pk Left

#VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

IMSG STATUS
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802.11ac80 TEST RESULT
TEST PLOT OF SPECTRAL DENSITY FOR 5210MHz

=R

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 40 dB

NextPeak
i
Next Pk Right
| B

Next Pk Left

Center 5.21000 GHz Span 120.0 MHz
#Res BW 1.0 MHz #VBIV 3.0 MHz Sweep 1.000 ms (1001 pts)

IMEG

STATUS

TEST PLOT OF SPECTRAL DENSITY FOR 5775MHz

===
SENSE:INT] ALTIGN AUTO \

Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak
i
Next Pk Right
| B

Next Pk Left

Span 120.0 MHz
#VBIV 1.5 MHz Sweep 1.000 ms (1001 pts)

STATUS
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11. CONDUCTED SPURIOUS EMISSION
11.1. MEASUREMENT PROCEDURE

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.

3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407 requirements.

11.2. TEST SET-UP (BLOCK DIAGRAM OF CONFIGURATION)

The same as described in section 8.2.

11.3. MEASUREMENT EQUIPMENT USED

The same as described in section 6.

11.4. LIMITS AND MEASUREMENT RESULT

LIMITS AND MEASUREMENT RESULT

Measurement Result

Applicable Limits
Test channel |Criteria

-27dBm/MHz 5150MHz-5250MHz| PASS

All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or more above or
below the band edgeincreasing linearly to 10 dBm/MHz at 25 MHz above or below
the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz
above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

5725MHz-5850MHz| PASS

The results spbY K ol @a@eﬁ‘eport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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FOR 802.11A20 MODULATION
TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5180MHz

o Keysight Spectrum Analyzer - Swept SA

==
SENSE:INT] ALIGN AUTO

RF 50 Q AC
Marker 1 173.694123137 MHz Avg Type: Log-Pwr , RO TR

PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak

10 dBidiv ~ Ref 20.00 dBm
Log

| s
Next Pk Right
[ |

Next Pk Left

#VBW 300 kHz

STATUS

s Keysight SpEL‘trum Ana\yzer Swept SA = =R =T
500Q AC ALIGN AUTO Peak S h
Marker 1 5. 147786592886 GHz Avg Type: Log-Pwr ot

PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

SENSE:INT]

NextPeak
10 dBidiv ~ Ref 20.00 dBm |
Log

Next Pk Right
||

Next Pk Left

Stop 3.150 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts

STATUS
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' Keysight Spectrum Analyzer - Swept SA
RE 500 AC SENSE:INT] ALIGN AUTO
Start Freq 5.150000000 GHz ) Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

10 ngdw Ref 20.00 dBm

5.350000000 GHz

20.000000 MHz

Auto Man
MKR. MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =

| e T e | |
5.192 288 GHz 27123dBm| [ |
Freq Offset

0Hz

|EmmmEE)
Scale Type

m

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 38.563 7 GHz
fo gBidw Ref 20.00 dBm -38.107 dBm

Center Freq

22675000000 GHz

StartFreq
5.350000000 GHz

Stop Freq
40.000000000 GHz

Start 5.35 GHz Stop 40.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)

MSG STATUS

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5240MHz

o Keysight Spectrum Analyzer - Swept SA

==
RF 500 AC SENSE:INT] ALIGN AUTO

Marker 1 764.831827728 MHz Avg Type: Log-Pwr Peak Search
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

NextPeak

10 ngdw Ref 20.00 dBm

| s
Next Pk Right
[ |

Next Pk Left

WWWWMMMWWWFMWWFMWIMWWWWWW‘M\Ww

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30000 pts

STATUS

o Keysight Spectrum Analyzer - Swept SA

==
RF 500 AC SENSE:INT] ALIGN AUTO

Marker 1 5.100751691723 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast ([, T1rig: FreeRun Avg|Hold:>100/100
-
IFGain:Low Atten: 30 dB

NextPeak
10 dBidiv ~ Ref 20.00 dBm |
Log

Next Pk Right
[ |

Next Pk Left

TR T

Stop 3.150 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts

STATUS
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o Keysight Spectrum Analyzer - Swept SA
RF 50 Q AC SENSE:INT] ALIGN AUTO

Marker 2 5.252683422781 GHz ) Avg Type: Log-Pwr
PNO: Fast (4 Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB Select Marker
Mkr2 5.252 683 GHz
10 gBidw Ref 20.00 dBm -27.068 dBm

== |

MKR, MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE =

1 Illlll] 5223 743 GHz -27. 023 éBm [ 00 00|
5.252 683 GHz 27068dBm| [ [ 0000000 |

==

SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 38.554 2 GHz NextPeak
10 gBidw Ref 20.00 dBm ~38.937 dBm |

Next Pk Right

Next Pk Left

Start 5.35 GHz Stop 40.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5745MHz

o Keysight Spectrum Analyzer - Swept SA

==
RF 500 AC SENSE:INT] ALIGN AUTO

Marker 1 893.037767926 MHz Avg Type: Log-Pwr Peak Search
PNO: Fast L, ) Trig: Free Run Avg|Hold:>100/100 A
IFGain:Low Atten: 30 dB

NextPeak

10 ngdlv Ref 20.00 dBm

| B
Next Pk Right
[ |

Next Pk Left

Mmmmwmmnmmmmmmw'""w"mm'

#Res BW 100 kHz #VBW 300 kHz Sweep 94.00 ms (30000 pts

IMSG

STATUS

o Keysight Spectrum Analyzer - Swept SA

=[]
RE 500 AC SENSE:INT]| ALIGN AUTO
Marker 1 5.593113103770 GHz Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB
Mkr1 5.593 113 GHZ NextPeak
10 gBidw Ref 20.00 dBm -45.531 dBm ——
Next Pk Right
e |
Next Pk Left

Stop 3.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts

STATUS
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' Keysight Spectrum Analyzer - Swept SA = =R
RF 500 AC SENSE:INT] ALIGN AUTO
Peak Search

Marker 1 5.748563285443 GHz Avg Type: Log-Pwr

PNO: Fast L, 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB
NextPeak
10 dBidiv - Ref 30.00 dBm . |
Log |
Next PK Right
[ |
Next Pk Left

[EREEET
Peak Search

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 38.473 6 GHz NextPeak
10,gBialy__Ref 20.00 dBm 38 261 dBrs |

Next Pk Right
[ |

Next Pk Left

Start 5.93 GHz Stop 40.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)
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TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5825MHz

o Keysight Spectrum Analyzer - Swept SA

==
RF 500 AC SENSE:INT] ALIGN AUTO

Marker 1 204.799826661 MHz Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak

10 ngdw Ref 20.00 dBm

| s
Next Pk Right
[ |

Next Pk Left

mmmmmwwwwmummwmwmm.

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30000 pts

STATUS

o Keysight Spectrum Analyzer - Swept SA

==
RF 500 AC SENSE:INT] ALIGN AUTO

Marker 1 5.633569452315 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast ([, T1rig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB

NextPeak
10 dBidiv ~ Ref 20.00 dBm |
Log

Next Pk Right
[ |

Next Pk Left

Stop 3.650 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts

STATUS
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o Keysight Spectrum Analyzer - SweptSA = =R
RF SENSE:INT] ALIGN AUTO
Peak Search

Marker 1 5. 830553521784 GHz Avg Type: Log-Pwr

PNO: Fast L, Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB
NextPeak
10 dBidiv - Ref 30.00 dBm . P — |
Log
Next PK Right
[ |
Next Pk Left

[EREEET
Peak Search

SENSE:INT] ALIGN AUTO

Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 38.629 5 GHz NextPeak
19 gEiaiv__Ref 20.00 dBm 8 660 dars |

Next Pk Right
[ |

Next Pk Left

e
.u.. . AMMMM“

Start 5.93 GHz Stop 40.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)

The results sho /\FH ﬁﬁ@ayi streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

(;C@, this dom{ ne

Tel: +86-755 2908 1955 Fax: +86-755 2600 8484 E-mail: agc@agc-cert.com @ 4000892118
Add: 2/F. , Building 2, No.1-4,Chaxi Sanwei Technical Industrial Park,Gushu, Xixiang, Baoan District, Shenzhen, Guangdong China




®
= :
A\G % ¥ W *ﬁ ;Dll] Report No.: AGC02802180601FEQ6

Attestation of Global Compliance
Page 59 of 99

FOR 802.11N40 MODULATION
TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5190MHz

' Keysight Spectrum Analyzer - Swept SA = =R
RF 500 AC SENSE:INT] ALIGN AUTO
Peak Search

Marker 1 979.790993033 MHz Avg Type: Log-Pwr

PNO: Fast L, 1Mig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB
Mkr1 979.79 MHz NextPeak
-49.461 dBm - I
Next PK Right
||
Next Pk Left

Ll L gl b bbb b e bl il L

Stop 1.0000 GHz
#VBW 300 kHz Sweep 94.00 ms (30000 pts

' Keysight Spectrum Analyzer - Swept SA = =R
RF Q AC SENSE:INT] ALIGN AUTO
Peak Search

Marker 1 5.149169972332 GHz ) Avg Type: Log-Pwr
PNO: Fast (4 Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 40 dB
NextPeak
| |
Next Pk Right
| s |
Next Pk Left

Stop 3.150 GHz
#VBW 3.0 MHz Sweep 8.000 ms (30000 pts
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o Keysight Spectrum Analyzer - Swept SA

SENSE:INT] ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB Select Marker

== |

10 ngdw Ref 20.00 dBm

MKR, MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE =

1 Illlll] 5. 1sa 421 GHz 25 931 dBm| |
5.212 075 GHz 27100dBm| |

==

SENSE:INT] ALIGN AUTO |
Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Mkr1 38.619 2 GHz NextPeak
19 gEiaiv__Ref 20.00 dBm e 615 dar |

Next Pk Right

Next Pk Left

Start 5.35 GHz Stop 40.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 38.67 ms (40000 pts)
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AG

TEST PLOT OF OUT OF BAND EMISSIONS FOR MODULATION IN 5230MHz

' Keysight Spectrum Analyzer - Swept SA o[- el
RF 500 AC SENSE:INT] ALIGN AUTO S o
Marker 1 842.175739191 MHz Avg Type: Log-Pwr st
PNO: Fast ([, Trig: FreeRun Avg|Hold:>100/100
-
IFGain:Low #Atten: 30 dB
NextPeak
EO dBidiv Ref 20.00 dBm |
og
Next PK Right
||
Next Pk Left

TIRYPTTRTRN [P AP Y PRPTTR PRI IR AY TN 1% T TYSAAPPRA T PORMRReR T I P o 11111

#VBW 300 kHz

Stop 1.0000 GHz
Sweep 94.00 ms (30000 pts

IMSG STATUS
' Keysight Spectrum Analyzer - Swept SA B
RF 500Q AC SENSE:INT] ALIGN AUTO
Marker 1 5.148893296443 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.148 89 GHZ] NextPeak
19 dBidiv Ref 20.00 dBm -44.591 dBm ——
Next PK Right
|
Next Pk Left

#VBW 3.0 MHz

TR T [P TN (N NI e

Stop 5.150 GHz
Sweep 8.000 ms (30000 pts

STATUS
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